
 

 

   
 

 

 
MUDP report 

 
August 2020

  

Wastewater & Circular 
Economy with focus 

on Third World 
 
 

 

    

   
 

 



 

 Environmental Protection Agency / Wastewater & Circular Economy with Focus on Third World   3 

  
  

 
 
 
 
 
 
 
 
 
 
 
Publisher: The Danish Environmental Protection Agency 
 
Editor:  
BioKube (see www.biokube.com) 
Main Author: Peter Taarnhoj (pt@biokube.dk / Tel (+45) 40728088) 
 
ISBN: 978-87-7038-224-3 
 
The Danish Environmental Protection Agency publishes reports and papers about research and development projects 
within the environmental sector, financed by the Agency. The content of this publication do not necessarily represent 
the official views of the Danish Environmental Protection Agency. By publishing this report, the Danish Environmental 
[...]
priate air-cleaning devices such as scrubbers and filters must be used. 
 
Dumping sludge in the ocean, once an economical disposal method for many coastal commu-
nities, is no longer considered a viable option. It is now prohibited in many coastal countries. 
  



 

 Environmental Protection Agency / Wastewater & Circular Economy with Focus on Third World   17 

5. Reuse of the treated 
wastewater 

5.1 Cleaning technologies for primary treatment 
5.1.1 Introduction 
 
The quality of the treated water depends, to a large degree, on the wastewater treatment tech-
nology used. This despite the fact that all wastewater treatment is done using the same natural 
bacteria. 
Some systems give better living conditions to the bacteria. And consequently, they will perform 
better. 
 
In the following pages, there is a short description of the most commonly used wastewater 
treatment technologies. 
Focus is on small and medium sized systems as these are the sizes you will typically meet if 
the aim is to reuse the treated wastewater. 
 
There are for each technology short pros and cons. Here the focus is on the different systems’ 
ability to  

 With stability treat the water to the desired standard. 
 Require little maintenance. 
 Be able to operate with no constant operator intervention i.e., the system should run 

with automatic adjustments to handle any fluctuations. 
 
The main factors in respect to giving good living conditions to the bacteria are 

 Amount of nourishment for the bacteria and the consistency of the incoming nourish-
ment. 
The incoming nourishment to the bacteria is the organic material we want removed 
from the wastewater before discharge. 
Too much nourishment and the bacteria will not have enough oxygen, and the sys-
tem will develop Hydrogen Sulphide (H2S), which is poisonous to the bacteria; too 
much H2S, and they will die. 
Not enough nourishment or large fluctuations in incoming load and the bacteria will 
also die unless there is taken special care of this issue in the system design. 

 Sufficient Oxygen for the bacteria to thrive. 
 No incoming inhibiting agents that will poison or hamper the growth of bacteria 

 
5.1.2 SAF (Submerged Aerated Filters) 
SAF is BioKube’s preferred technology, especially if the requirement is for the reduction of or-
ganic material in the water (BOD and COD reduction) or if the requirement is for the reduction 
of Ammonium (NH4). 
 
BioKube’s SAF systems are characterized by12 
 
 Very stable cleaning process with low requirement for maintenance. 

                                                           
12 See link to detailed theoretical documentation for BioKube patented treatment technology 

https://drive.google.com/file/d/1uEIQHS3vgW8y4vJNNjwWlV0S-PWoYiv1/view


 

 18   Environmental Protection Agency / Wastewater & Circular Economy with Focus on Third World 

 Tolerant towards fluctuations in the incoming water. 
Especially in connection with BioKube’s patented technology13. Compared to other tech-
nologies, the process will “self-adjust” to variations in the incoming load to be treated by 
changes in the thickness of the biofilm on the filter media increasing or decreasing de-
pending on the amount of nourishment. 

 Low energy consumption. 
Energy consumption is +/- ½ kWh energy used per m3 water treated. 
The energy consumption will vary slightly depending on the treatment demand. Higher 
treatment demand will require higher energy consumption primarily due to longer retention 
time. 

 The very efficient treatment process, give smaller footprint. 
 

 
FIGURE 1: BioKube’s One-Chamber system, 
Schematic illustration of BioKube patented cleaning technology with one treatment chamber 
          First step, the septic tank to remove solids. 
          Second step, a buffer tank to enable timed inflow of nourishment to the bacteria. 
          Third step, an aerated treatment chamber. 
          Fourth step, settling zone to retain all SS, ensuring clean outgoing water free from parti-
cles. 
          Final step, recirculation to the septic tank of biological sludge from the settling zone. 

 
BioKube’s patented treatment technology. 
With standard household wastewater containing BOD 400 mg/l, a BioKube one chamber sys-
tem will treat the water to BOD < 25 mg/l. 
The one chamber system consists of: 

• Preceding septic tank to retain solids. 
• Buffer tank to allow for the timed inflow of the water to be treated (BioKube patent). 
• Aerated zone with the bacteria living on the submerged aerated filters. The one step 

system will reduce BOD to below 5 mg/l. 
• Settling zone to remove suspended solids. 
• Recirculation from the settling zone to the septic tank. This sends all solids to the 

septic tank. 
It eliminates Hydrogen Sulphide (H2S) – and thereby smell – from the system, be-
cause aerated water containing oxygen is sent back to the septic tank. 

• If removal of Phosphate is required PAX will be dosed in the recirculation to the sep-
tic tank to have the phosphorous settle here. 

 

                                                           
13 See link to BioKube patent 

https://drive.google.com/file/d/1EcZbiGikLbgbJT_YoKi8CPJQxcBR4py1/view


 

 Environmental Protection Agency / Wastewater & Circular Economy with Focus on Third World   19 

 
FIGURE 2: BioKube’s Two-chamber system 
Schematic illustration of BioKube patented cleaning technology with two treatment chambers 
You see the second treatment step enabling both nitrification and denitrification. 
 
The two-chamber system consists of: 

• In a two-step system, the second treatment zone will reduce BOD outgoing to below 
10 mg/l. 
This compares to the 25 mg/l incoming from the first treatment step. 

• With BOD reduced to below 10mg/l, the second step will also perform nitrification re-
ducing NH4 (ammonium) to below 5 mg/l 

• The recirculation of treated wastewater with low NH4 (but high NO3) will make the 
system also perform denitrification eliminating Total Nitrogen by over 50 %. 
Typical outgoing value of Ntot < 25 mg/l or Total N reduction of over 50 %. 
 

 
FIGURE 3. Biokube system for 2.000 m3 / day.  
          You can clearly see the aerated treatment zone and the subsequent settling zone 
 
5.1.3 Activated sludge 
 
The process is based on aerobic micro-organisms that can digest organic matter in sewage, 
and clump together (by flocculation) as they do so. It thereby produces a liquid that is relatively 



 

 20   Environmental Protection Agency / Wastewater & Circular Economy with Focus on Third World 

free from suspended solids and organic material and flocculated particles that will readily settle 
out and can be removed.14 
 
The general arrangement of an activated sludge process for removing BOD / COD includes 
the following steps: 
 
Aeration tank where air (or oxygen) is injected in the mixed liquor (the activated sludge). 
Settling tank (usually referred to as "final clarifier" or "secondary settling tank") to allow the bio-
logical flocs (the sludge blanket) to settle, thus separating the biological sludge from the clear 
treated water. 
Treatment of nitrogenous matter or phosphate involves additional steps where the mixed liquor 
is left in anoxic condition (denitrification to reduce Ntot). 
 

 
FIGURE 4. Illustration of the treatment process in an activated sludge system. 
 
The process involves air or oxygen being introduced into a mixture of screened and primary 
treated wastewater combined with organisms to develop a biological floc, which reduces the 
organic content of the sewage. This material, which in healthy sludge is a brown floc, is largely 
composed of saprotrophic bacteria. 
 
In all activated sludge plants, once the wastewater has received sufficient treatment, excess 
activated sludge is discharged into settling tanks to undergo treatment before discharge. 
See here also chapter 6 on the reuse of sludge. 
 
Part of the settled material, the activated sludge, is returned to the head of the aeration system 
to re-seed the new wastewater entering the tank. This fraction of the floc is called return acti-
vated sludge (R.A.S.). The aim is to keep a sufficient sludge age. 
In small systems with variations in the incoming load, this problem of keeping a correct sludge 
age is an operational hassle with these systems. There is no self-adjusting; it must be done by 
operator intervention. 
This means in practice, that an activated sludge system requires continuous or at least fre-
quent monitoring. 
 
Many sewage treatment plants use axial flow pumps to transfer nitrified mixed sludge from the 
aeration zone to the anoxic zone for denitrification. The raw sewage, the RAS, and the nitrified 

                                                           
14 See link to Wikipedia describing activated sludge 

https://en.wikipedia.org/wiki/Activated_sludge


 

 Environmental Protection Agency / Wastewater & Circular Economy with Focus on Third World   21 

mixed sludge are mixed by submersible mixers in the anoxic zones in order to achieve denitri-
fication. 
 
Activated sludge is as also mentioned the name given to the active biological material pro-
duced by activated sludge plants. 
Excess sludge is called "surplus activated sludge" or "waste activated sludge" and is removed 
from the treatment process to keep the ratio of biomass to food supplied in the wastewater in 
balance. This sewage sludge is usually mixed with primary sludge from the primary clarifiers 
and undergoes further sludge treatment, for example, by anaerobic digestion, followed by 
thickening, dewatering, composting and land application. 
See here also chapter 6 regarding reuse of sludge. 
 
The amount of sewage sludge produced from the activated sludge process is directly propor-
tional to the amount of wastewater treated. The total sludge production consists of the sum of 
primary sludge from the primary sedimentation tanks as well as waste activated sludge from 
the bioreactors. The activated sludge process produces about 70–100 kg/ML of waste acti-
vated sludge (that is kg of dry solids produced per ML of wastewater treated). 
 

 
FIGURE 5. Treatment chamber in an activated sludge system. 
 
Especially small activated sludge systems will often have problems if there are large variations 
in the incoming load. 
If there is no nourishment coming to the system for a long period (for instance a summerhouse 
or vacation hotel with off-seasons), the bacteria will simply die of lack of nourishment. 
If there are other substantial variations in the incoming load, the operator has to take special 
consideration into maintaining a correct sludge age. This will be an ongoing operational has-
sle. 
 
5.1.4 SBR (Sequential Batch Reactor) 
 
Sequencing batch reactors (SBR) are a special type of activated sludge process.  
In the SBR reactors, oxygen is bubbled through the mixture of wastewater and activated 
sludge to reduce the organic matter. 

 



 

 22   Environmental Protection Agency / Wastewater & Circular Economy with Focus on Third World 

The treated effluent may be suitable for discharge to surface waters or possibly for use on land 
 

 
FIGURE 6. Illustration of the treatment process in an SBR system. 
There are five stages in the treatment process, they are: 
Fill 
Aerate / React 
Settle 
Decant 
Idle 
 
The treatment processes. 
The inlet valve opens, and the tank is being filled in, while mixing is provided by mechanical 
means (no air). This stage is also called the anoxic stage. 
 
Aeration of the mixed liquor is performed during the second stage by the use of fixed or float-
ing mechanical pumps or by transferring air into fine bubble diffusers fixed to the floor of the 
tank. 
 
No aeration or mixing is provided in the third stage, so here, the solids will settle. 
 
During the fourth stage, the outlet valve opens, and the water treated to the required values is 
discharged. 
 
Especially small SBR systems will often have problems if there are large variations in the in-
coming load. 
If there is no nourishment coming to the system for a long period of time (for instance, a sum-
merhouse or vacation hotel with off-seasons), the bacteria will simply die of lack of nourish-
ment. 
If there are other substantial variations in the incoming load, the operator has to take special 
consideration into maintaining a correct sludge age. 
This will be an ongoing operational hassle. 
 
 



 

 Environmental Protection Agency / Wastewater & Circular Economy with Focus on Third World   23 

 
FIGURE 7. Picture of an operational SBR system. 
          You can see both an aerated chamber and an idle chamber. 
 
5.1.5 MBR (Membrane Bio Reactor) 
 
Membrane bioreactor (MBR) is the combination of a membrane process like microfiltration with 
a biological wastewater treatment process based on an activated sludge process.  
When used with domestic wastewater, MBR processes can produce effluent of high quality. 
 
Two MBR configurations exist: 

• Internal/submerged, where the membranes are immersed in and integral to the bio-
logical reactor; and  

• External/side-stream, where membranes are a separate unit process requiring an in-
termediate pumping step. 

 
Recent technical innovation and significant membrane cost reduction have enabled MBRs to 
become an established process option to treat wastewaters. As a result, the MBR process has 
now become an attractive option for the treatment and reuse of industrial and municipal 
wastewaters, as evidenced by their constantly rising numbers and capacity. 
 
As with other systems based on activated sludge, especially small MBR systems will often 
have problems if there are large variations in the incoming load. 
If there is no nourishment coming to the system for a long period of time (for instance a sum-
merhouse or vacation hotel with off-seasons), the bacteria will simply die of lack of nourish-
ment. 
If there are other substantial variations in the incoming load, the operator has to take special 
consideration into maintaining a correct sludge age. 
This will be an ongoing operational hassle. 
 
 



 

 24   Environmental Protection Agency / Wastewater & Circular Economy with Focus on Third World 

 
FIGURE 8. Illustration of MBR wastewater system. 
 
 

 
FIGURE 9. MBR system in operation. 
          In the small picture, you can see the sheet membranes that in operation are submerged 
in the 
          treatment tank. 
 
5.1.6 MBBR (Moving Bed Bio Reactor) 
 
An MBBR system consists of an aeration tank (similar to an activated sludge tank) with special 
plastic carriers that provide a surface where a biofilm can grow. In this respect, it is similar to a 
SAF system. 
There can be one or two treatment steps, see illustration below. 
 
The carriers are made of a material with a density close to the density of water (1 g/cm3). An 
example is high-density polyethylene (HDPE), which has a density close to 0.95 g/cm3. The 
carriers will be mixed in the tank by the aeration system and thus will have good contact be-
tween the substrate in the influent wastewater and the biomass on the carriers. 



 

 Environmental Protection Agency / Wastewater & Circular Economy with Focus on Third World   25 

To prevent the plastic carriers from escaping the aeration chamber(s), it is necessary to have 
a sieve on the outlet of the tank. To achieve a higher concentration of biomass in the bioreac-
tors, hybrid MBBR systems have also been used where suspended and attached biomass co-
exist contributing, to both biological processes. 
 

 
FIGURE 10. An MBBR system with two aerobic chambers 
 
 

 
FIGURE 11. An MBBR system in operation. You can see the floating media 
 
5.1.7 Special issues / Fluctuations (Summerhouses & Hotels) 
 
As described earlier, most wastewater treatment systems will have problems if there are fluc-
tuations in the incoming water. 
This is especially the case for systems based on activated sludge technology (basic activated 
sludge systems, SBR (Sequential Batch Reactor systems) and MBR (Membrane Bioreactor 